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  MÔ TẢ SẢN PHẨM: SƠN MEN NUNG 

     Sơn men nung màu xanh trên sắt: 

1. Hệ dung môi 

2. Sơn 2 thành phần ( A/B ) 

3. Sơn gốc nhựa epoxy modified & nhựa Arilyc … 

4. Định lƣợng lý thuyết 300gr hỗn hợp trên 1m2 ( vật tƣ tiêu hao theo điều kiện thi công, hình 

dáng sản phẩm và tay nghề thợ ). 

5. Độ dày màng sơn sau khi khô từ 40 – 45 µm. 

6. Sơn men nung là hệ sơn đa tính năng có thể áp dụng hầu hết các vật liệu ( kim loại, gỗ, gạch, 

ngói, sàn bê tông…) đặc biệt đƣợc áp dụng cho các sản phẩm yêu cầu độ mài mòn cao.  

7. Sơn men nung là dòng sơn duy nhất có đủ các tính năng của 1 màng sơn: bền màu, chịu mài 

mòn, chịu nhiệt, đạt độ cứng 2H – 3H... kháng muối, kháng hóa chất …) tham khảo các bản test 

đính kèm.  

Sơn men nung các màu giống nhau về tính năng kỹ thuật: 

1. Test ASTM D3359-Crosscut Adhesion test: Technical Report: (9618) 360-0324 trên gạch 

men và (9618) 360-0309 trên inox.  Độ bám dính của hệ sơn men nung: điểm 1 (dùng dao cắt 

2ml - 50µm) 

2. Effects of Extreme Temperature (Environment): Technical Report: (9618) 360-0324 hệ 

sơn men nung không bị ánh hƣ ng khi nhiệt độ thay đ i nóng lạnh đột ngột (số nhiệt từ -17 C 

đến 48 C) 

3. Pencil Hardness: (ASTM D 3363-05) Test độ cứng bút chì đạt từ 2-3H tƣơng đƣơng với độ 

cứng sơn epoxy cho sàn công nghiệp, chịu mài mòn tốt. Không lo trầy xƣớc, dễ lau chùi. 

4. Migration of centain elements 7l-3: (EN 71-3: 2013)  Test giới hạn xâm nhập độc tố kết 

quả đều trong hạn mức cho phép. Sử dụng đƣợc trên đồ chơi trẻ em. Do đó không ảnh hƣ ng 

đến sức khỏe ngƣời dùng. 

5. Tests according to commission regulation (EU) No 10/2011 + Commission 

regulation(EU) No 1282/2011: (EN 13130-1: 2004) Hàm lƣợng kim loại thôi nhiễm trong 

acetic acid 3  (w/v) sau 10 ngày   40 C. 

6. Quality assurance & testing center 3 : (JIS K 5551 : 1991) – Màng sơn không bị phồng rộp 

sau khi ngâm 168 giờ ( dung dịch NaOH ) – ngâm 48 giờ ( xăng ) – ngâm 240 giờ ( dung 

dịch muối 3% ).    

Kết luận: Sơn men nung chịu đƣợc sự mài mòn nhƣ sơn epoxy thay cho sơn sàn công nghiệp và 

sàn kim loại nhƣng ƣu điểm vƣợt trội hơn là có khả năng bền thời tiết, và bám dính tốt trên các 

vật liệu kim loại: inox, nhôm, đồng, gang, sắt, sắt mạ kẽm và các vật liệu khác. 

 

Công ty TNHH Sơn Hoa Việt xin chân thành cám ơn ! 

                       

 

                                                                                      DƢƠNG THỊ MINH HOÀNG 
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Lot C7-C9, Conurbation 2, Cat Lai Industrial 
Zone, District 2, Ho Chi Minh City, Vietnam 
Tel: 84-028-37421604~6  Fax: 84-028-37421603 
website:www.bureauveritas.com/cps 

  

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at 
http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/and is intended for your exclusive use. Any 
copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior 
written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this 
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or 
identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based 
upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 
days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require 
measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. 
A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the 
tests conducted and the correctness of the report contents. 
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CONG TY TNHH SON HOA VIET 
TDS 34, TBD 23, LONG BINH, KHANH BINH, TAN UYEN, BINH DUONG 
 
   

 
Sample Description: SON TREN GACH MEN NUNG - MAU TRANG 201 
Vendor: CONG TY TNHH SON HOA VIET Sample Size: / 
Manufacturer: SON HOA VIET VPN: / 
Buyer: / SKN/SKU No.: / 
Agent: /   
Labeled Age Grade: / PO No.: / 
Appropriate Age Grade: / Ref #: / 
Client Specified Age Grade: / Country of Origin: VIETNAM 
Tested Age Grade: / Assortment No.: / 
UPC Code: / Department No.: / 
Phase of Production: / ITEM#: / 
Color: / Date of Production: / 
Program: / Model/Style#: / 
Previous No: N/A Country of Destination: / 
 
 
TEST: 
 
• ASTM D3359 - Crosscut Adhesion test • Effect of Extreme Temperature 

 
 
 
EXECUTIVE SUMMARY: 
 

The sample(s) MEETS the following requirement(s): 

- The criteria requirement of coating adhesion test in test result table. 

- The requirement of H-1012, Effect of Extreme Temperature. 
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If there is any question regarding this report, please contact the following lab personnel: 
 
Administrative inquiries, please contact: 
Primary Contact: Elise Vo, Tel: 84-028-37421-604 ~ 6, Ext: 394; email: elise.vo@vn.bureauveritas.com 
Back-up Contact: Angelina Hong, Tel: 84-028-37421-604 ~ 6, Ext: 868; email: angelina.hong@vn.bureauveritas.com 
 
Technical inquiries, please contact:   
Primary Contact: Terry Nguyen, Tel: 84-028-37421-604 ~ 6, Ext: 313; email: terry.nguyen@vn.bureauveritas.com 
Back-up Contact: Ron Nguyen, Tel: 84-028-37421-604 ~ 6, Ext: 313; email: ron.nguyen@vn.bureauveritas.com 
 
BUREAU VERITAS CONSUMER PRODUCTS SERVICES (VN) LTD.  
 

    
 
TERRY NGUYEN 
AUTHORIZED REPORT APPROVER – HARDLINE, TOYS & JUVEN ILE PRODUCTS DIVISION 
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RESULT(S): 
 

Evaluation Citation / 
Method Criteria Results Rating 

Coating adhesion test 

ASTM D3359-
09e2 modified/ 

CPSD-HL-
03040-MTHD 

Use a suitable blade to cut the sample according 
to Hatch-Cut method or X-Cut method to obtain 
the grid. Select cutting method as follows: 
- Use X-cut method for all coatings on non-flat 
surfaces, and all coatings over 5 mil (125 µm) 
thick. Grade 4A or better. 
- Use 6-tooth hatch-cut method for all coatings 
from 2 mils (50 µm) to 5 mils thick on flat 
surfaces. Grade 4B or better. 
- Use 11-tooth hatch-cut method for coatings up 
to 2 mil thick on flat surfaces. Grade 4B or better. 
 
Use masking tape applied to grid and remove to 
see if plating/finish remains intact. 

M 
Grade 4B 

PASS 

Effect of Extreme 
Temperature 

H-1012 Shall withstand for 24 hours at 0°F and then 24 
hours at 120°F with no structural failure or visual 
change. If pass, go to cycle 2: repeat cycle 1 

M PASS 

 
 

Results Key: 
 

M Meets NM Does Not Meet 
NA Not Applicable NT Not Tested 
C Claimed R Recorded 
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Sample Description: SON MEN NUNG MAU TRANG 201 TREN INOX 304 
Vendor: CONG TY TNHH SON HOA VIET Sample Size: / 
Manufacturer: SON HOA VIET VPN: / 
Buyer: / SKN/SKU No.: / 
Agent: /   
Labeled Age Grade: / PO No.: / 
Appropriate Age Grade: / Ref #: / 
Client Specified Age Grade: / Country of Origin: VIETNAM 
Tested Age Grade: / Assortment No.: / 
UPC Code: / Department No.: / 
Phase of Production: / ITEM#: / 
Color: / Date of Production: / 
Program: / Model/Style#: / 
Previous No: N/A Country of Destination: / 
 
 
 
TEST: 

• ASTM D3359 - Crosscut Adhesion test  
 
 
EXECUTIVE SUMMARY:  

The sample(s) MEETS the following requirement(s): 

- The criteria requirement of coating adhesion test in test result table. 
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If there is any question regarding this report, please contact the following lab personnel: 
 
Administrative inquiries, please contact: 
Primary Contact: Elise Vo, Tel: 84-028-37421-604 ~ 6, Ext: 394; email: elise.vo@vn.bureauveritas.com 
Back-up Contact: Angelina Hong, Tel: 84-028-37421-604 ~ 6, Ext: 868; email: angelina.hong@vn.bureauveritas.com 
 
Technical inquiries, please contact:   
Primary Contact: Terry Nguyen, Tel: 84-028-37421-604 ~ 6, Ext: 313; email: terry.nguyen@vn.bureauveritas.com 
Back-up Contact: Ron Nguyen, Tel: 84-028-37421-604 ~ 6, Ext: 313; email: ron.nguyen@vn.bureauveritas.com 
 
BUREAU VERITAS CONSUMER PRODUCTS SERVICES (VN) LTD.  
 

    
 
TERRY NGUYEN 
AUTHORIZED REPORT APPROVER – HARDLINE, TOYS & JUVEN ILE PRODUCTS DIVISION 
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RESULT(S):  
 

Evaluation Citation / Method Criteria Results Rating 

Coating 
adhesion test 

ASTM D3359-09e2 
modified/ CPSD-
HL-03040-MTHD 

Use a suitable blade to cut the sample 
according to Hatch-Cut method or X-Cut 
method to obtain the grid. Select cutting 
method as follows: 
- Use X-cut method for all coatings on non-
flat surfaces, and all coatings over 5 mil (125 
µm) thick. Grade 4A or better. 
- Use 6-tooth hatch-cut method for all 
coatings from 2 mils (50 µm) to 5 mils thick 
on flat surfaces. Grade 4B or better. 
- Use 11-tooth hatch-cut method for coatings 
up to 2 mil thick on flat surfaces. Grade 4B or 
better. 
 
Use masking tape applied to grid and 
remove to see if plating/finish remains intact. 

M 
Grade 4B PASS 

 
Results Key:  
 

M Meets NM Does Not Meet 
NA Not Applicable NT Not Tested 
C Claimed R Recorded 
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ADHESION TEST 



I G
llUAITSI 8.

16r'ro cuc rrEu cHuAN Do LUoNG cHAr LuoNG
TRuNG rAm xY rHUAr rEu cHudu oo r-U0r,rc cHAr LUONG g

OUALITY ASSURANCE & TESTING CENTER 3

KT3-02509BHD8  f sf

PHIEU KET
TES

', 1- A

QUA THU NGhIIEM
T REPORT I

23101t20r9
Page 01/04

TCn m5u
Name of sample

SO luqng m6u

Quantity

M6 ta
Description

Ngdy nhan m6u
Date of receiving

Nol go1 mau
Customer

Thoi gian thir nghiQm
Test period

Kdt qui thu nghiQm
Test result

TRUONG PTN HANG TITU DUNG
HEAD OF CONSUMER PRODUCTS

: SON MEN NUNG TRANIG MO
MA SO SMNO1
rV LE 3.r.1
SoN + EoNG nAN 4oo + DUNG nrOr qso

:0i

: MAu thu nghiQm do kh6ch hdng l6y m6u, t6n m6u vh th6ng tin vd m6u
do kh6ch hdng cung cdp. I Testing sample was sampled by customer,
sample name. and sample information were supplied by customer.
A: 0,6 L chdt long trdng/ white liquid
B: 0,1 L ch6t long trong su6tl .transparent liquid
C: 01 binh ch6t long trong sudt/ transparent liquid

:2511212018

: CONG TY TNHH SON HOA VIET
TDS 34, TBD 23. KP Long Binh, Khinh Binh, Tin UyOn, Binh Duong

: 261 12120\8 - 23 I 0l 12019

: Xem trang / See page 02/04 - 01/01

DOC/ PP. DIRECToR
NG THU NTGHIEM
'ESTING L,48.

N[uy6n Phufc Hii

L Cdc ket qud thu nghi€m ghi trong phidu nay chi c6 gid tri ddi ,oi miu do kh6ch hring gni.d6n. / Test results are validJbr the namely submittetl sample(s) only.
2. Khdng duoc trich sao m6t phan phi6u k6t quri thu nghi€m ndy n6u kh6ng c6 su d6ng y bdng vin biin cria Trung tdm K! thu6t 3.

This Test Report shall not be reproduced, except in Jull, yithout the v,ritten permission bv Quute.st 3.

3. N/A: kldng rip dung. I Not applicable.
4. T€n miu, t6n kh;ich hang tluoc ghi theo y€u ciu cua noi giri mdr. I Nome of sample(s) and cilstomer^are writteil qs customer'.t request.
5. D6 kh6ng drim bdo do mo rQng udc lumg duoc tinh voi k:2, mfc tin cgy 95 %. Kh6ch hdng c6 the li€n hC theo dia chi dudi dd bi6t them th6ng tin.

Fctimntoi ovnnn,loi ol -^-A)--^. I---l pl-^". -^-l--l o,,-t-"1 2 -. tL- h-t^,



PHrEu rEr euA rn0 r,rcH
TEST REPORT 2310U2019KT3-02509BHD8

{
Ti lQ pha trQn/mixing ratio : A:B: C = 3:1 :1 (theo thOi tuqng I by mass)

X5c dlnh sy x6m nh6p c6c nguy6n t6 tu v6t liQu theo y6u cAu cua kh6ch hdng vi theo EN 7l-3 :2}l3l
Determination of the migrationfrom material, according to EN 7l-3 : 2013 and customer request
Phdn lo4i vat lieu cria m6u/ Material classification of sample: mingl<h)l coating

Nguy€n t6
Element

Don vi
Unit

Gioi fian ph6t
hiQn

Detection limit'

K6t qu6 thu nghiQm
Test result

AI Aluminium mg/kg )5 3,85

Sb Antimony mg/kg )5 KPH/ ND

As Arsenic mg/kg 0,3 KPH/ ND

Ba Barium mg/kg )5 KPH/ ND

Bo Boron mg/kg )5-)- KPH/ ND

Cd Cadmium mglkg 0,3 KPH/ ND

Cr Chromium Total mg/kg 0,02 KPH/ ND

Chromium (III) mglkg 0,02 (*)

Chromium (VI) mg/kg 0,02 (*)

Co Cobalt mg/kg )\ KPH/ ND

Cu Copper mg/kg )5 4,95

Pb Lead mg/kg )5 KPH/ ND

Mn Manganese mg/kg )5 KPH/ ND

Hg Mercury mg/kg 0,3 KPH/ ND

Ni Nickel mg/kg )5 KPH/ ND

Se Selenium mg/kg )5 KPH/ ND

Sr Strontium mg/kg )\ KPH/ ND

Sn Tin mg/kg o) KPH/ ND

Organic Tin mg/kg 0,2 KPH/ ND

Zn Zinc mg/kg )5-)- 16,5

TRUNG TAm TY THuAT TIEU CHUiT OO LUONG CHfiT LUONG 3
OUALITY iSSUNNICE & TESTING CENTER 3



PHrEu rEr euA rnU ruc
TEST REPORT

Ghi chri/ Note: KPH/ ND - Khdng ph6t hier/ Not detected
(t)Tht nghiQm x6c dinh lugng th6i nhi6m cr6m III vd cr6m VI kh6ng thirc hiQn khi
hdm luqng crdm th6i nhi6m t6ng khdng wgt qu6 gi6i h4n thdi nhiSm cr6m III vd
cr6m VI quy dinh trong EN 7l-3 :20131 Confirmation test of soluble chromium (lll)
anh chromium (VI) is not required in case of soluble chromium does not exceed their
requirements as specified in EN 7 I -3 . 2013
Thu nghiQm x6c dinh luqng th6i nhi6m thi6c hiru co khdng thqc hiQn khi hdm lugng
thitic th6i nhi€m t6ng kh6ng r,uqt Qu6 gicri h4n th6i nhi6m thi6c hiru co quy dinh
trong EN 7l-3 : 2013/ Confirmation test of solttble organic tin is not required in case

of soluble tin does not exceed the soluble organic tin requirements a specified in El'l
71-3 : 2013

THU NGHIE,M THEO/ TESTS ACCORDING TO
COMMISSION REGULATION (EU) No 10l20tt + COMMISSION REGULATION (EU) No
t282t20tl

Ghi ch l Notice z (**+) Theo I According /o Commission Regulation (EU) No i0/201 1 of 14 January

2011 on plastic materials and articles intended to come into contact with food
KPHND : kh6ng phat hiQn/ not detected

Mric y6u
cA.ll

require

ment (***)

TCn chi ti6u

Characteristic

KPHA{D
KPHAID
KPHA{D

1,1

0,2

0,r7
KPHAID

3,0

KPHA{D

Hdm lugng kim lo4i th6i nhi6m trong
acetic acid3o/o (w/v) sau 10 ngdy o
40 0c

Metal migration in 3 % acetic acid
(w/v) after 10 days at 40oC,

oBa
oCo
.Cu
oFe
.Li
oMn
oZn
oAl
.Ni

EN 13130-
1:2004
(rcP -
oES)

0,1

0,02

0,1

1,0

0,02

0,02

1,0

0,1

0,01

mg/kg

<1
< 0,05

s5
s48
< 0,6
< 0,6

125
s1

< 0,02

TRUNG rArU XY THUAT T|EU CHUfiU sO LUONG CnAr LUoNG 3
OUALITY iSSUNNUCC & TESTING GENTER 3



KT3-02509BHD8
PHIEu XET QuA rnU r.rGHI

TEST REPORT 2310U2019

TOn chi ti€u

Characteristics

Phuong ph6p thu

Test methods

Kdt qu6 tht nghiQm

Test results
7.1 DQ ctmg mdng scrn (dQ cimg brit chi)/

Pencil hardness
ASTMD3363-05 2H

TRUNc rAm xY rHUAr ilEu cHudr,r oo LU0NG cHAr LU0NG o
OUALITY NSSUNNUCE & TESTING CENTER 3






